

# FIRE RESISTANCE TEST

To BS 476: Parts 22: 1987

Methods of determination of the fire resistance of  
non-loadbearing elements of construction.

## MIDDAS M100 Glazed Partition (3m H)

The above-named system tested on

8<sup>th</sup> October 2015

as detailed in The Building Test Centre fire resistance test report

**BTC 19013F**

has achieved the following results: -

<b>86</b>	<b>INTEGRITY</b> (minutes)	<b>86</b>	<b>INSULATION</b> (minutes)
-----------	-------------------------------	-----------	--------------------------------

**MIDDAS fire resistant products are tested to BS 476: Parts 22: 1987.**

A detailed report can be requested from MIDDAS.

**The Building Test Centre**  
*Fire Acoustics Structures*

Test conducted by The Building Test Centre.  
Full details available subject to contractual agreement.  
British Gypsum, East Leake, Loughborough, LE12 6NP

MIDDAS Interior Solutions Limited  
Registered Address: Unit D1-D4, Halesfield 5, Telford, Shropshire, TF7 4QJ  
Company No. 8735 216 VAT No. 180 5403 28